SPORTON LAB.

FCC RF Test Report

Report No. : FG801822B

LTE Band 7

Spectrum Spectrum
Ref Level 25.80 dim  Offset 580 dB w RBW 1 MHZ Reflavel 25,60 dim  Offset 5.00 db = RBW 1 MHz
o Att 30de  SWT ims @ VBW 3MHz Mode Auto Sweep o Att a0ds SWT 1ms @ VBW 3MHz  Mode Auto Sweep
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.507003 GHz 19.63 dam ML 2.511998 GHz 19.11 dam
TL 1 2,5008891 GHz 11.15 dBm Oce Bw 18.341656342 MHz TL L 2.5008492 GHz 11.93 dBm Oce Bw 18.301696302 MHz
T2 1 2.5192308 GHz 11.34 dam T2 i 2.5191508 GHz 10.52 dam
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Spectrum Spectrum o
Ref Level 25.80 dim  Offset 580 dB w RBW 1 MHZ Reflavel 25,60 dim  Offset 5.00 db = RBW 1 MHz
o Att 30de  SWT ims @ VBW 3MHz Mode Auto Sweep o Att a0ds SWT 1ms @ VBW 3MHz  Mode Auto Sweep
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.531883 GHz 19,52 dam ML 2.537717 GHz 18.81 dam
TL 1 2,5258492 GHz 12.40 dBm Oce Bw 18.261738262 MHz TL L 2,5258492 GHz 12.14 dBm Oce Bw 18.301696302 MHz
T2 1 2.5441109 GHz 13.85 dam T2 i 2.5441508 GHz 10.56 dam
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Spectrum b Spectrum o
Ref Level 25.80 dim  Offset 580 dB w RBW 1 MHZ Reflavel 25,60 dim  Offset 5.00 db = RBW 1 MHz
o Att 30de  SWT ims @ VBW 3MHz Mode Auto Sweep o Att a0ds SWT 1ms @ VBW 3MHz  Mode Auto Sweep
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2,557962 GHz 19.10 dBm ML 2,554925 GHz 18.92 dBm
T fy 25508092 GHz 10.82 dam oce Bw 18.341658342 MHz TL L 25508092 GHz 10.64 dam oce Bw 18.301608302 MHZ
T2 1 25691508 GHz 11.10 dBm T2 1 2.5601109 GHz 10.59 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG801822B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM
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Date: 4 NOV.2018 14:48.48

Spectrum b Spectrum =
Ref Level 25.80 cbm  Offset 580 b w RBW 100 khz Reflavel 25,60 dim  Offset 580 db e RBW 300 kHz
o Att 30dE SWT 37.9ps @ VBW 300kHz Mode auto FFT o Att a0dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504498 GHz 11.96 dam ML 2.503661 GHz 14,26 dBm
T 1 2,5002522 GHz 7.31 dm Oce Bw 4,485514456 MHz TL L 2.5005245 GHz 8.27 dam Oce Bw £.991008991 MHz
T2 1 25047378 GHz 7.06 dam T2 i 25095155 GHz 8.38 dam
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Cate: 4 NOV.2018 145449

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM
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Date: 4 NOV.2018 14:48.58

Spectrum Spectrum =
Ref Level 25.80 cbm  Offset 580 b w RBW 100 khz Reflavel 25,60 dim  Offset 580 db e RBW 300 kHz
o Att 30de  SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 189 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.539011 GHz 13.82 dam ML 2,535559 GHz 13.74 dam
T 1 2,5327522 GHz 7.70 dm Oce Bw 4,485514456 MHz TL L 2,5305045 GHz 7.07 dam Oce Bw £.991008991 MHz
T2 1 2,5372378 GHz 6.4 dam T2 i 25394955 GHz 7.39 dam
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DCate: 4 NOV.2018 145458

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 25.60 dém  Offset 560 db & RBW 100 kHz Ref Level 2580 dém Offset 5.80 dé & RBW 300 kHz
o Att 30de  SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  18.9us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.56789 GHz 12.63 dém ML 2.564121 GHz 14.61 dBm
T1 1 2.5652622 GHz 7.95 dBm Oce Bw 4.495504496 MH2 TL 1 2.5604845 GHz 7.47 dBm Oce Bw 8.991008991 MH2z
T2 1 25697577 GHz 7.34 dBm T2 1 2.5604755 GHz 7.37 dém
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SPORTON LAB.

FCC RF Test Report

Report No. : FG801822B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM
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Date: 4.NOV.2018 15:00:48

Spectrum = Spectrum 7
Ref Level 25.80 cbm  Offset 580 b e RBW 300 khz Reflavel 25,60 dim  Offset 5.00 db = RBW 1 MHz
o Att 30de SWT 25.3ps @ VBW  1MHz  Mode Auto FFT o Att a0ds SWT 1ms @ VBW 3MHz  Mode auto Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
B ™M1[1] 13.77 dBm| - M1 ™M1[1] 17.09 aBm)
20 i 2.5057920 GHz 20 i R B (TR 2.5106390 GHz
T A \ . Occ B, 13.396603397 MHZ| TLM o e gt iAo 18.261738262 MHz|
10 d8 T Vot L = W 10 dé )r ‘;\
| \ 1
0 di T 0 dai -
[ \ X )
-10 d + - -10di X
/ \ ! {
=0 ~ T oy o i o
N N e K .
e I P s by,
-0 d 40 d
Sod -50 di
60 df =60 di
-70 -70
CF 2.5075 GHz 1001 pts Span 30.0 MHz CF 2.51 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505792 GHz 13.77 dam ML 2.510639 GHz 17.89 dam
T 1 2,5008167 GHz 8.51 dBm Oce Bw 13.396603397 MHz TL L 2.5009291 GHz 9.74 dBm Oce Bw 18.261736262 MHz
T2 1 2.5142133 GHz 7.79 dam T2 i 2.5191908 GHz 8.67 dam
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Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM
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Date: 4.NOV.2018 15:00:58

Spectrum = Spectrum 3
Ref Level 25.80 cbm  Offset 580 b e RBW 300 khz RefLevel 2580 dbm  Offset 5.60 dB @ RBW 1 MHz
o Att 30dE SWT 25.3ps @ VBW 1MHz  Mode auto FFT o Att a0de SWT 1ms @ VBW 3MHz  Made Auto Sweep
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2530055 GHz 12.66 dam ML 2.531883 GHz 17.71 dam
T 1 2,5263167 GHz 7.23 dbm Oce Bw 13.396603397 MHz TL L 2,5258092 GHz 10.34 dBm Oce Bw 16.341656342 MHz
T2 1 2.5417133 GHz 6.42 dam T2 i 2.5441508 GHz 8.19 dam
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Highest Channel / 15MH / 64QAM

Highest Channel / 20MHz / 64QAM
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Spectrum b Spectrum =
Ref Level 25.80 dém  Offset 560 db & RBW 300 kHz Ref Level 2580 dém  Offset 5.60 dB & RBW 1 MHz
o Att 30de SWT 25.3ps @ VBW  1MHz  Mode Auto FFT o Att a0ds SWT 1ms @ VBW 3MHz  Mode Auto Sweep
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2,559293 GHz 13.09 dém ML 2.558082 GHz 17.27 dém
T1 1 25857567 GHZ 7.24 dBm oce Bw 13.486513487 MHz T1 1 2.5508092 GHz 10.22 dBm oce Bw 18.341658342 MHz
T2 1 25602433 GHz 6.78 dBm T2 1 2.5601508 GHz 9.92 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG801822B

LTE Band 38

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

rum - a
Ref Level 25.60 dém  Offset 5,60 db @ RBW 100 kHz Ref Level 25.60 dbm  Offset 5,00 db @ RBW 100 kHz
o At 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT fo At 30d8 SWT  19ps @ VBW 300kHz Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
ML T 2.571961 GHz 14,83 dBm ML i 2.57266 GHz 14.25 dBm
T1 1 2.5702522 GHz 10.39 dBm Oce Bw 4.505494505 MH2 T1 1 2.5702522 GHz 9.06 d8m Occ Bw 4.495504496 MH2
T2 1 2.5747577 GHz 9.03 dbm T2 1 2.5747478 GHz 9,05 dbm
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Ref Level 25,680 dém Offset 5.60 dB & RBW 100 kHz Ref Level 25.60 dém Offset 5.60 dB & RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 19 ys & VBW 300 kHz Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 2,59487 GHz 15.24 d8m 1 2.593362 GHz 14,92 dém
T1 Y 2.5927622 GHz 10.58 dBm Occ Bw 4.485514486 MHz T1 1 2,5927822 GHz 9.27 d8m Occ Bw 4.475524476 MHz
T2 1 2.5972478 GHz 11.19 dém T2 1 2.5972577 GHz 8.65 dém
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Highest Channel / 5SMHz / QPSK

Highest Channel / 5SMHz / 16QAM

rum |°g= a
Ref Level 25,80 GBm  Offset 5.60 0B & RBW 100 kHz Ref Level 25,80 dBm  Offset 5.60 6B & RBW 100 kHz
o Att 30d8 SWT 19 ps @ VBW 300kHz  Mode Auto FFT fo At 30de SWT  19ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
[ 1 2.616841 GHz 14.80 dBm ML 1 2.61724 GHz 13.79 dém
T1 1 2.6152622 GHz 9.91 dém Occ Bw 4.465534466 MHz T1 1 2.6152622 GHz 8.10 dém Occ Bw 4.485514486 MHz
T2 1 2.6197278 GHz 10.32 dBm T2 1 2.6197478 GHz 7.72 dam
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SPORTON LAB.

FCC RF Test Report

Report No. : FG801822B

LTE Band 38

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

rum "‘%‘ Spectrum a
Ref Level 25,80 GBm  Offset 5.60 0B @ RBW 300 kHz Ref Level 25.60 abm  Offset 5,00 db w RBW 300 kHz
o Att 30de  SWT 12.6ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT 12.6ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max o375 viax
= M1l 17.46 dBm| = Mi[1] 16.99 dBm|
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GF 2.575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
ML T 2.576499 GHz 17.46 dBm ML i 2.574421 GHz 16.99 dém
T1 1 2.5705045 GHz 11.47 dBm Oce Bw 9.030969031 MHz T1 1 2.5704845 GHz 10.18 dBm Occ Bw 9.050949051 MH2
T2 1 2.5795355 GHz 11.83 dém T2 1 2.5795355 GHz 9.89 dém
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

rum |‘%‘ pectrum s
Ref Level 25.80 dém Offset 5.60 dB & RBW 300 kHz Ref Level 25.60 dém Offset 5.60 dB & RBW 300 kHz
jo Att 30dB SWT 126 ps @ VBW 1MHz Mode Auto FFT = Att 30dé SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
2.595879 GHz 17.25 dém 1 2,597398 GHz 15,57 deém
T1 Y 2.5905045 GHz 10.35 dBm Occ Bw 8.971028971 MHz T1 1 2.5904845 GHz 9.90 dém Occ Bw 8.971028971 MHz
T2 1 2.5994755 GHz 9,94 dém T2 1 2.5994555 GHz 8,59 dém
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Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

rum l“@"‘ Spectrum a
Ref Level 25,80 GBm  Offset 5.60 0B & RBW 300 kHz Ref Level 25,80 dBm  Offset 5.60 0B & RBW 300 kHz
jo Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT fo Att 30d8 SWT 126pus @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@1Pk Max
MiL1] 16.96 dbm| e 15.84 dBm
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CF 2.615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
[ 1 2.61548 GHz 16.98 dBm ML 1 2.612103 GHz 15.84 dBm
T1 1 2.6104645 GHz 10.53 d8m Occ Bw 9.090909091 MHz T1 1 2.6104645 GHz 10.42 dém Occ Bw 9.030969031 MHz
T2 1 2.6195554 GHz 10.09 dBm T2 1 2.6194955 GHz 8.90 dem
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Report No. : FG801822B

LTE Band 38

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

l‘%‘ Spectrum a
Ref Level 25.60 dém  Offset 5.60 db @ RBW 300 kHz Ref Level 25.60 abm  Offset 5,00 db w RBW 300 kHz
o At 30de  SWT 12.6ps @ VBW 1MHz Mode Auto FFT fo At 30d8 SWT 12.6ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max o375 viax
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Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
ML T 2.583944 GHz 16.14 dBm ML i 2.578879 GHz 14,46 dBm
T1 1 2.5707567 GHz 9.56 dBm Oce Bw 13.486513487 MHz T1 1 2.5707567 GHz 9.03 dem Occ Bw 13.456543457 MHz
T2 1 2.5842433 GHz 10.94 dBm T2 1 2.5842133 GHz 8,48 dBm
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Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum |‘%‘ : s
Ref Level 25.80 dém Offset 5.60 dB & RBW 300 kHz Ref Level 25.60 dém Offset 5.60 dB & RBW 300 kHz
jo Att 30dB SWT 126 ps @ VBW 1MHz Mode Auto FFT = Att 30dé SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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= M1[1] 16.38 dBm| = Mi[1] 13.90 dBm)|
20 X 2.5916730 GHz| 20 S ™M1 2.5902050 GHz|
M oA N DA Nosfer A 13.366633367 MHz| A R ~OFE BY, T2 13.516483516 MHz|
10 f A, VM PVl ik 0 | 0d VI AOA o PE BY, m,!
{ \ | |
f |
o 7 1‘ o T 1
/ ‘ \
104 : s\ 104 !
| \
20 / \ 20 { v
/ \ / \
e AN Y an o AN AW P, e
33 T | Fod0m~ SRSVALN
-40 -40
-50 di -50
-60 d 60 d
70 -70
CF 2.595 GHz 1001 pts SEBH 30.0 MHz CF 2.595 GHz 1001 E(S Sgan 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 2.591673 GHz 16.38 dém 1 2.590205 GHz 13.90 dém
T1 Y 2.5883167 GHz 9.08 dBm Occ Bw 13.366633367 MHz T1 1 2.5882268 GHz 10.74 d8m Occ Bw 13.516483516 MH2
T2 1 2.6016833 GHz 10.02 dém T2 1 2.6017433 GHz 9.90 dam
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Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM
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Ref Level 25680 dém Offset 580 dB & RBW 300 kHz Ref Level 2580 dém Offset 5.80 dB & RBW 300 kHz
o Att 30d8 SWT 126 ps @ VBW 1MHz Mode Auto FFT o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
mMi[1] 15.46 dBm)| Mi[1] 14.05 dBm)|
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Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M. 1 2.610342 GHz 15,46 dém M1 1 2.606296 GHz 14,05 d8m
T1 1 2.6057567 GHz 11.18 d8m Occ Bw 13.486513487 MHz T1 1 2.6057567 GHz 9.26 dém Occ Bw 13.396603397 MHz
T2 1 2.6192433 GHz 10.29 dBm T2 1 2.6191533 GHz 8.34 dém
( ¢ J ( N J T
Date: 12.NOV.2018 14:46:37 Date: 12.NOV.2018 14:47:04
Sporton International (Kunshan) Inc. Page Number 1 A129 of A269
TEL : 86-512-57900158 Report Issued Date : Nov. 28, 2018
FAX : 86-512-57900958 Report Version . Rev. 01

FCC ID : 2AFZZ-RMSC3GG

Report Template No.: BU5-FGLTE Version 2.0
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Report No. : FG801822B

LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM
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rum Spectrum
Ref Level 25.60 dém  Offset 5,60 6b & RBW 1 MHz Ref Level 25.60 aém  Offset 5.60 db @ RBW 1 MHz
o At 30d8 SWT S.7ps @ VBW 3MHz Mode Auto FFT o Att 30d8 SWT S.7ps @ VBW 3MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
ML T 2.579201 GHz 19.08 dém ML i 2.579321 GHz 19.12 dBm
T1 1 2.5708092 GHz 10.85 dBm Oce Bw 18.501498501 MHz T1 1 2.5708891 GHz 11.28 dBm Occ Bw 18.141858142 MHz
T2 1 2.5893107 GHz 12.36 dBm T2 1 2.589031 GHz 10.75 dBm
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Ref Level 25.60 dBm Offset 5.80 dB & RBW 1 MHz Ref Level 25.60 dém Offset 5.60 db & RBW 1 MHz
jo Att 30de  SWT 5.7 ys @ VBW 3 MHz Mode Auto FFT = Att 30de  SWT 5.7 ps @ VBW 3 MHz Mode Auto FFT
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 2.595879 GHz 18.32 dém 1 2.593801 GHz 17.65 dém
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rum |°g’ Spectrum a
Ref Level 25,00 GBm  Offset 5.60 0B & RBW 1 MHz Ref Level 25,60 dbm  Offset 5.60 6B & RBW 1 MHz
jo Att 30d8  SWT 5.7 s @ VBW 3 MHz Mode Auto FFT fo Att 30d8  SWT 5.7 ps @ VBW 3 MHz Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
[ 1 2.606044 GHz 18.71 dem ML 1 2.604805 GHz 18.82 dBm
T1 1 2.6008092 GHz 12.04 d8m Occ Bw 18.301698302 MHz T1 1 2.6008492 GHz 10.70 d8m Occ Bw 18.261738262 MH2
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LTE Band 38

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM
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rum ""%‘ E a
Ref Level 25.60 dém  Offset 5,60 db @ RBW 100 kHz Ref Level 25.60 abm  Offset 5,00 db w RBW 300 kHz
o At 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT fo At 30d8 SWT 12.6ps @ VBW 1MHz Mode Auto FFT
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Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
ML T 2.571641 GHz 13.34 dBm ML i 2.573941 GHz 14.96 dBm
T1 1 2.5702622 GHz 7.42 dBm Oce Bw 4.475524476 MH2 T1 1 2.5704845 GHz 6.72 dem Occ Bw 9.010989011 MHz
T2 1 2.5747378 GHz 7.43 d8m T2 1 2.5794955 GHz 7.94 dBém
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Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM
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Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 2.59476 GHz 15.43 d8m 1 2.595979 GHz 15.95 dém
T1 1 2.5927622 GHz 8.32 dBm Oce Bw 4.475524476 MH2 T1 1 25005045 GHz 8.80 dem Occ Bw 9.030969031 MH2
T2 1 2.5972378 GHz 7.23 dem T2 1 2.5995355 GHz 8.21 dém
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Ref Level 25,80 GBm  Offset 5.60 0B & RBW 100 kHz Ref Level 25,80 dBm  Offset 5.60 0B & RBW 300 kHz
jo Att 30d8  SWT 19 ys @ VBW 300 kHz  Mode Auto FFT fo Att 30d8 SWT 126pus @ VBW 1MHz Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
[ 1 2.616381 GHz 13.41 dBm ML 1 2.614121 GHz 15.83 dBm
TL 1 2.6152423 GHz 7.74 dBm Occ Bw 4.495504496 MHz TL 1 2.6104845 GHz 9.62 dBm Occ Bw 9.010989011 MHz
T2 1 2.6197378 GHz 7.42 dBm T2 1 2.6194955 GHz 9.23 dem
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Report No. : FG801822B

LTE Band 38

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM
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rum Spectrum
Ref Level 25.60 dém  Offset 5.60 db @ RBW 300 kHz Ref Level 25.60 aém  Offset 5.60 db @ RBW 1 MHz
o At 30de  SWT 12.6ps @ VBW 1MHz Mode Auto FFT fo At 30d8 SWT S.7ps @ VBW 3MHz Mode Auto FFT
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Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
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Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 2.588826 GHz 13.45 d8m 1 2.589286 GHz 17.30 dém
1 1 2.5682867 GHz 7.74 dBm Occ Bw 13.456543457 MHz 1 1 2.5658092 GHz 9.43 dam Occ Bw 18.341658342 MHz
T2 1 2.6017433 GHz 7.91 dBm T2 1 2.6041508 GHz 10.29 dBm
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Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
[ 1 2.609713 GHz 13.47 dBm ML 1 2.611439 GHz 17.09 dBm
T1 L 2.6057567 GHz 9.46 dBm Oce Bw 13.396603397 MHz T1 1 26008092 GHz .88 dBm Occ Bw 18.301698302 MHz
T2 1 2.6191533 GHz 6.24 dBm T2 1 2.6191109 GHz 9.36 dem
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Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 27.0CT 2018 20:26:17

= s um v
Ref Level 23.30 dBm  Offset 5.30 dB Mode Auto Sweep Ref Level 23.30 dém  Offset 5.30 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiiLdheck o 2 | SPURIANE CHBEKARS maks
Line _$PURIOUS INE_ABS PABS Jl \ Line 'I—'II‘&I IS _LINE_ABS PASS
10 dem !‘ i 10 dém f \
0 dBém E 0 dem J
[ | |
- 10 dBrm——+
_LINE_ABS_ l \n I/ \
RN b,
/ ; Py
-30 df
[ i i o
mw*""ww f\ | /ﬂ'\ I
-40 dBm e -4 gbm e
e / e ]
M;‘v""‘. M
-50 dém e 50 dBm .
St Rt | - e PPN WV
-60 dem -60 dBm
70 dBm 70 dBm
Start 1,84 GHz 3003 pts Stop 1.852 GHz |||['Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184896 GHz -21,68 dém -8.63 d& 1.008 GRz 1.910 Ghz 100.000 kHz 1.00077 GHz 21.55 dbm -5.45 d&
1.843 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -18.58 dBm -5.58 dB 1010 GHz 1811 GHz 20,000 kiz 191000 GHz -10.46 dBm 46 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85025 GHz 21.54 dBm -8.46 dB 1.011 CHz 1.690 GH2 1.00D MHz 81106 CHe 23.08 dBm 1008 db,
'
I J1 ( ]

Date: 27 OCT 2018 203543

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.0CT 2018 20.28:31

{ ‘J o
P um :%:‘ Sp um 7
Ref Level 23.30 dBm  Offset .30 dB Mode Auto Sweep RefLevel 23.30 d&m  Offset 5.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr AvgPwr
20 abHifheck m PHECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS i SPURIOUS _LINE_ABS PASES
10 dem {f““" “\ 10 dbnf ‘\}
0 dem / \ 0 demf 1\
K ‘ -10 d@m |‘
) i 204Bm \&
-30 dBm W,’J" 30 dem -
Py e TS
i M .
-40 dm e i 40 dBm -
-
ot 1 M
e -

-50 dBm O —— -50 dBm N S —
50 dBm 60 dBm
70 dem -70 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 184893 GHz -23.97 dém -10.97 d& 1.008 GRz 1.910 Ghz 100.000 kHz 1.00888 GHz 13.48 dBm -16.52 dB

1.849 GHz 1.850 GHz 20.000 kiz 1.85000 GHz -23.65 dBm -10.65 & 1,910 GHz 1.911 GHz 20,000 kHz 191000 GHz -24.36 dBm -11.36 dB

1,850 GHz 1,852 GHz 100,000 kHz 185101 GHz 13.52 dBm -16.48 dB 1.011 CHz 1950 GH2 1.00D MHz 161100 GHz Z23.11cBm RTRLE T

.
I 1 i

Date: 27.0CT.2018 20:37.58

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : 2AFZZ-RMSC3GG

Page Number 1 A133 of A269
Report Issued Date : Nov. 28, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG801822B

LTE Band 2/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 23,30 dém
SGL Count 100/100

offset 5.30 d& Mode Auto Sweep

Date: 27.0CT 2018 20:27:24

@1 AvgPwr (@1 avgPwr
20 abimit dheck m | SPURIGHECHIER S85_ maks
Line _$PURIOUS INE_ABS PABS r‘\ Line 'I—'Il?fl\l] IS_LINE_ABS PASS
10 dem {J \ 10 dém T
B
0 dim t 0 dém —
[ | j \
-10 dBm | 7
| SPURIOUS_LINE_ABS_ l \ f'\
20 dBm /
IR .
-30 dBm \'f‘ \
o .
40 dem e P ! 3 \ !'”\ |
= A A s
-50 dém et e i } [, -
NRTRIER S SRVl Tttt )
40 dem 60 dBm
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz |||['Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84900 GHz -23.93 dém -10.93 d8 1.008 GRz 1.910 Ghz 100.000 kHz 1.00077 GHz 20.12 dbm -0.98 d&
1.845 Ghz 1.850 GHz 20.000 kiz 1.85000 GHz -18.35 dBm -5.85d8 1,910 GHz 1.911 GHz 20,000 kHz 1,91000 GHz -20.18 dBm -7.18 dB
1,850 GHz 1,852 GHz 100,000 kHz 185026 GHz 20.44 dém -9.56 dB 1.011 CHz 1.690 GH2 1.00D MHz 161102 GHz 52 37 dBm 537 dn
e ——
]—' ] LN il ™)

Date: 27 OCT 2018 20:36:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.0CT 2018 20:29:39

] um mv:
Ref Level 23.30 dbm  Offset 5.30 dB Mode Auto Sweep Ref Level 23,30 dém  Offset 5.30 d Mode Auto Swasp
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek m SPURIIECHBERABS_ VT
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem LAY 10 nawf = \
0 dem \ 0 dBm \
-10 dem -10 dfm -
| SPURIOUS_LINE_ABS_ i |
-20 dem \ 20 dem i
-30 dBm iy |[f20 e < ]
oy,
-40 dem -40 dBm \\ e W%
-50 dém e -50 dBm e
I P——— e T SRS S
-60 dem -60 dBm
-70 dgm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||[['Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84899 GHz -25.90 dém -12.90 d& 1.308 GHz 1.510 Ghz 100.000 kHz 190934 GHz 12.47 dBm -17.53 dB
1.849 GHz 1.850 GHz 20.000 kiz 1.85000 GHz -25.97 dBm -12.57 8 1,910 GHz 1.911 GHz 20,000 kHz 191000 GHz -25.75 dBm -12.75 dB
1.850 GHz 1.852 GHz 100,000 kHz 1.85064 GHz 12.56 dBm -17.44 dB 1.911 GHz 1950 GH2 1.00D MHz 1 a1102 cHe 25,52 dBm 15°co db
e
i it w

Date: 27.0CT.2018 20:39.05

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : 2AFZZ-RMSC3GG

Page Number 1 A134 of A269
Report Issued Date : Nov. 28, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG801822B

LTE Band 2/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.30 dBm
SGL Count 100/100

Offset 5.30 dB Mode Auto Sweep

Spectrum

Ref Level 2330 dém  Offset 5.30 dg
SGL Count 100/100

Mode Auto Sweep

Date: 27.0CT 2018 20-42:41

@1 AvgPwr (@1 avgPwr
20 abimit dheck m Y | sPURImiCHBEKAeS_ TR maks
Line _$PURIOUS INE_ABS PABS / Line _$PURIOUS ]hd— ABS PASS
10 dem { 10 dém !
0 dém f \ 0 dem / \
-10 dBm T -10 dem
| SPURIOUS_LINE_ABS_ } \ f | /
-20 dem \| fi t ! A0 dBm
oot I i .
-30 dBm 30 dem
A e AR AW e
-40 dam — ;WJ | ] '*“\‘QEF/ e \““"‘w
-50 dBm 50 dBm ;
RSUORIITY DIPRUN BRSWTEC e [ PSRV N
40 dem 60 dBm
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz |||['Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84796 GHz -25.82 dém -12.82 dB 1.007 Ghz 1.910 Ghz 100.000 kHz 1.00076 GHz 21.32 dbm -5.68 d&
1.845 Ghz 1.850 GHz 30.000 kiz 1.85000 GHz -16.94 dm -3.54.d8 1.910 GHz 1.911 GHz 30,000 kHz 191000 GHz -16.79 dBm -3.79 db
1,850 GHz 1,853 GHz 100,000 kHz 185024 GHz 21.64 dém -8.36 dB 1.011 CHz 1950 GH2 1,000 Miz 161503 GHz 28 50 dBm SirE0 B
e ——
]—' ] LN '"[ ™)

Date: 27 OCT 2018 20:52:08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.0CT 2018 204456

] um mv:
Ref Level 23.30 dbm  Offset 5.30 dB Mode Auto Sweep Ref Level 23,30 dém  Offset 5.30 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek m SPURIIECHBERABS_ VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
sl
10 dBm = T 1 wm.u..\
0 dBm {’/ \! dBm \I
-10 dam -10 dem \l
| SPURIOUS_LINE_ABS_ ‘ |
20 dBm 20 dBm ! P, o
e \
Yiai by
-30 dBm " ’“,J -30 dem —] L
P Mol
-40 dm o 40 dBm ey
™™ e,
50 dBm 50 dBm -
IS S ST—— N
50 dBm 60 dBm
70 dem -70 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184895 GHz -22,3% dém -9.39 d8 1.007 Ghz 1.910 Ghz 100.000 kHz 1.00897 GHz 9.69 dBm -20.11 dB
1.849 GHz 1.850 GHz 30.000 kiz 1.85000 GHz -26.05 dm -13.09 8 1.910 GHz 1.911 GHz 30,000 kHz 191000 GHz -24.82 dBm -11.82 dB
1,850 GHz 1,853 GHz 100,000 kHz 185205 GHz 10.07 dBm -19.93 dB 1.011 CHz 1950 GH2 1,000 Miz 81103 cHe 17.13 dBm 4 13dn
.
I 1 i

Date: 27.0CT.2018 20:54:23

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : 2AFZZ-RMSC3GG

Page Number : A135 of A269
Report Issued Date : Nov. 28, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG801822B

LTE Band 2/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Date: 27.0CT 2018 20:43:49

Date: 27 OCT 2018 20:53:15

m
spectrum x| spectrum 7
Ref Level 23.30 dbm  Offset 5.30 dB Mode Auto Sweep RefLevel 23.30 dem  Offset 5.30 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiwitdhack m | SPURIGHECHBEK BS_Ta Haks
Line _$PURIOUS INE_ABS PABS Hn\ Line _$PURIOUS ]\\J— ABS PASS
10 dem 10 dem
0 dBém f \ 0 dem ) i
-10 dBm T -10 dBm
| SPURIOUS_LINE_ABS_ l \ (\ [
-20 dem [ { 4B W
-30 dBm e \ H. { fad dBm /
i T T
AT WL |0 AV I ™
-40 dBm |- Wi ! 40\ — o )
bt e \...‘ MW'MM%
=50 dem — -50 dem -
Baas SPCRR
-60 dem -60 dBm
0 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||| start 1.907 GHz 3003 pts Stop 1.92 GHz
purious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.640 GHz 1.849 GHz 1.000 MHz 1.84795 GHz -28.25 dbm -15.25 d& 1.007 Ghz 1.910 Ghz 100.000 kHz 1.00079 GHz 20.76 dbm -0.24 d&
1.849 GHa 1.850 Ghz 30.000 kHz 1.65000 GH2 -18.18 dém “5.15 dB 1,910 GHz 1.911 GHz 30.000 kHz 1.91000 GHz -17.99 dbm -4.99 db
1.850 GHz 1.853 GHz 100,000 kHz 1.85024 GHz 20.12 dém -9.88 d8 1811 aHe 920 Gre 000 M 91214 o 3041 dam 7 a1 dn
e ——
i ] L il ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.0CT 2018 20:48:03

Date: 27.0CT.2018 20:55:30

Spectrum mv:
Ref Level 23.30 dbm  Offset 5.30 dB Mode Auto Sweep Ref Level 23,30 dém  Offset 5.30 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek m | SPURIRHECHBEKABS AT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem Do, T e, et r———
[ \ \
0 dBm } | dBm "
-10 dam \ 10 dem \l
| SPURIOUS_LINE_ABS_ J i
20 dBm 20 dBm .
-30 dem -30 dBm P
WM p— h\“
-40 dm o 40 dBm 1
MWW M -
50 dBm e -50 dBm e,
P s,
50 dBm 60 dBm
70 dem 70 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184900 GHz -24.10 dem -11.10 d& 1.007 Ghz 1.910 Ghz 100.000 kHz 1.00799 GHz .73 dBm -21.27 dB
1.849 GHz 1.850 GHz 30.000 kiz 1.85000 GHz -27.55 dBm -14.59 8 1.910 GHz 1.911 GHz 30,000 kHz 191000 GHz -26.33 dBm -13.33 dB
1,850 GHz 1,853 GHz 100,000 kHz 185128 GHz 8,97 dém -21.03 dB 1.011 CHz 1950 GH2 1,000 Miz 1 a1102 cHe Z18.50 dBm 550 dn
.
I J1 £

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : 2AFZZ-RMSC3GG

Page Number

1 A136 of A269

Report Issued Date : Nov. 28, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG801822B

LTE Band 2/

5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2330 dém  Offset 5.30 dg
SGL Count 100/100

Mode Auto Sweep

Date: 27.0CT 2018 20:59:06

@1 AvgPwr (@1 avgPwr
20 gbHRi fheck o ] - SPURIGHIE CHBIEKABS _ A nARS
Line _§PURIOUS_| INE_ABS PAES I Line _BPURIOUS_LINE_ABS. \ PASS
10 dem J 10 dém \
0 dem ) ‘ 0 dem
il |
10 dBm } T -10 dBm " y
| SPURIOUS_LINE_ABS_ | | |l {
-20 d8m L /ﬂ\ ’ | 20 dBm i
]
-30 dem b, g [ A 5 com fﬁ' f
/ \WWW | \1 | \ / l\ Nl \ B S Y
-40 dem T 1 Wt - r 40{dBm W e \
dap T, s ~ il il \
50 de 50 dem
ol e vy [ TN W
-60 dam -60 dBm
70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz ||| start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84578 GHz -27.10 dém -14.10 d& 1,805 GHz 1.810 GHz 100.000 kHz 1.80967 GHz 21.28 dBm -8.72 dB
1.843 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -18.77 dBm -5.77 dB 1.910 GHz 1.011 GHz 50,000 kHz 1.91000 GHz -17.68 dBm -4.68 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85038 GHz 21.57 dBm -6.43 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91104 GHz -31.57 dbm -18.37 dB
e ——
i ] L il ]

Date: 27 OCT 2018 21:08:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.0CT 2018 21.01:21

] um mv:
Ref Level 23.30 dbm  Offset 5.30 dB Mode Auto Sweep Ref Level 23,30 dém  Offset 5.30 d Mode Auto Swasp
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek m SPURIIECHBERABS_ AT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
(,,,WW,., e N ———y s w»vwmmw«w\l
0 dBm / l\ dem ‘
-10 dem 10 dBm |
| SPURIOUS_LINE_ABS_ ) M \ L
20 dam l20 dem
f d
ot ™, _
-30 dem pee T ,J 30 dem "o,
-40 dem e -40 dBm w‘\
MM“'"" MM
3 -50 dBm [
.
-60 dem -60 dBm
70 dem 70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz_||[['Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184898 GHz -23.04 dem -10.04 d& 1.905 GRz 1.910 Ghz 100.000 kHz 1.00775 GHz 7.78 dbm -22.22 dB
1.849 GHz 1.850 GHz 50.000 kiz 1.84995 GHz -27.92 dm -14.92 d8 1,910 GHz 1.911 GHz 50,000 kHz 191000 GHz -25.15 dBm -12.15 dB
1.850 GHz 1.858 GHz 100,000 kHz 185239 GHz 7.72 dBm -22.28 dB 1011 CHz 1950 GH2 1,000 Mz 81103 cHe 1715 dBm 15 d
e
I J1 £

Date: 27.0CT.2018 21:10:48

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : 2AFZZ-RMSC3GG

Page Number : A137 of A269
Report Issued Date : Nov. 28, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG801822B

LTE Band 2 /5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 27.0CT 2018 21:00:14

Date: 27 OCT 2018 21:09:40

spectrum x| spectrum 7
Ref Level 23.30 dbm  Offset 5.30 dB Mode Auto Sweep RefLevel 23.30 dem  Offset 5.30 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
20 abimit dheck m | SPURIGIECHBEKABS : VT
Line _$PURIOUS INE_ABS PABS | 1 Line _$PURIOUS_LINE_ABS, \ PASS
[
10 dem i 10 dém \
0 dem 0 dem \
[ I
-10 dBm 4 -10 dBm:
| SPURIOUS_LINE_ABS_ f \ ﬂ J‘
-20 dem - 20 dBm :
L ] Ll
-30 dem I \ ) -50 dBm 1
f '\ ;.J‘WW ﬂ \ VIWV»,, ! \l\ + \ 401dBm J \\, «)“Wvu\r‘ \‘\.‘ M”'m WJ"”""""“'\A
wi
A
Jrin, . —~ ol )4 L skl \
o ppwr— = — b
-50 dem
0 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz || Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184586 GHz -29.89 dém -16.89 d& 1.905 GRz 1.910 Ghz 100.000 kHz 1.00065 GHz 20.50 dBrm -9.50 d&
1.843 GHo 1.850 GHz 50.000 kHz 1.85000 GHz -19.35 dam -6.95.d8 1.010 GHz 1.911 GHz 50.000 kHz 1.91000 GHz -19.00 dBm -6.00 d&
1.850 GHz 1.855 GHz 100,000 kHz 1,85033 GHz 20.12 dém -9.08 d8 1011 CHz 820 ons 1,000 Mz 191100 chs ~32.70 dbm 670 B
e ——
i ] L il ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.0CT 2018 21.02:28

Date: 27.0CT.2018 21:11:55

] um mv:
Ref Level 23.30 dbm  Offset 5.30 dB Mode Auto Sweep Ref Level 23,30 dém  Offset 5.30 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek m SPURIIECHBERABS_ AT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dém
Pty el wW\N\‘ - b gy
0 dem f D‘Jdﬂm 4
' i \
-10 dem [ 10 dem
| SPURIOUS_LINE_ABS_ ’ H L
20 dBm 20 dBm |
o
30 dem M” st f 20 g Jl Mm
it ..v-""j "’MKL
40 dam s -40 dBm o]
S0 ‘ -50 dBm o]
[t
50 dBm 60 dBm
70 dem 70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz_||[['Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84871 GHz -25.28 dem -12.23 d8 1.905 GRz 1.910 Ghz 100.000 kHz 1.00598 GHz .59 dBrm -23.41 dB
1.849 GHz 1.850 GHz 50.000 kiz 1.85000 GHz -29.21 dém -16.21 8 1,910 GHz 1.911 GHz 50,000 kHz 1,91000 GHz -27.79 dBm -14.79 dB
1,850 GHz 1,855 GHz 100,000 kHz 185275 GHz £.36 dém -23.64 dB 1011 CHz 1950 GH2 1.00D Mz 81110 cHe 19.75 dBm 8.79°db,
.
I J1 £

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-
FCCID:

512-57900958
2AFZZ-RMSC3GG

Page Number

1 A138 of A269

Report Issued Date : Nov. 28, 2018

Report Version

. Rew.

01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG801822B

LTE Band 2 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 27.0CT 2018 21:15:31

I o
spectrum x| spectrum 7
Ref Level 23.30 dbm  Offset 5.30 dB Mode Auto Sweep RefLevel 23.30 dem  Offset 5.30 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbialfheck o N | SPUBIAWEGHBEKABS o7 e—
Line _$PURIOUS INE_ABS PABS F\ Line SPURIOUS_LINE_ABS. PASS /‘
10 dem {' \ 10 dBm - l
0 dem | 0 dem [ t
[ I
-10 dBm ) -10 dBm
| SPURIOUS_LINE ABS_ Jl \ A [ \
-20 dem f i 1 -20 dBm t
1 I l ] [
-30 dBm ; ! | -3l dBm -
i ual) | [ ] £\
\ ™| L dobem | I N
L [y e f r! e Woan "
= | M I ™M l o \
- ho ) J . . e .o
'”' s S Ve e B S
-60 dem -60 dBm
70 dem 70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 CHz Start 1.9 GHz 3003 pts stﬂ 1.02 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184872 GHz -32.71 dém -19.71 d& 1.900 GRz 1.910 Ghz 100.000 kHz 1.00041 GHz 21.02 dbr -5.08 d&
1.845 GHz 1.850 GHz 100000 kHz 1.85000 GHz -30.56 dBm -17.56 dB 1010 GHz 1911 GHz 100.000 kHz Ta1001 ohe 3041 dom 1741 db
1.850 GHz 1.860 GHz 100,000 kHz 1.85059 GHz 21,41 dém -8.59 dB 1011 CHz 820 ons 1,000 Mz 191106 chs ~32.39 dbm 1535 B
S
i ] L il ]

Date: 27 OCT 2018 21:24:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um mv:
Ref Level 23.30 dbm  Offset 5.30 dB Mode Auto Sweep Ref Level 23,30 dém  Offset 5.30 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek m SPURIIECHBERABS_ AT
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dém
i Sttt Slan sns i dasiear) o e as I T S C PR SIS,
0 dem T \ " |
-10 dBm | -10 dem 1
| SPURIOUS_LINE_ABS_ l \ \
-20 dBm: T 30 dem T
30 dom WMM—M*‘"] I:.SU . | - “MM -
)
i -40 dBm \
S0 d8m -50 dBém e
-60 dem 60 dém
70 dem 70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz ||| Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84861 GHz -24.81 dém -11.81 d& 1.500 GHz 1.510 Ghz 100.000 kHz 1.00643 GHz 4.66 dBm -25.34 dB
1.849 GHz 1.850 GHz 100,000 kHz 1.84995 GHz -29.93 dBm -16.53 8 1,910 GHz 1.911 GHz 100,000 kHz 191001 GHz -27.89 dBm -14.99 dB
1.850 GHz 1.860 GHz 100,000 kHz 1,85609 GHz 4.93 dim -25.07 d8 1.911 GHz 1950 GH2 1,000 Miz 181102 cHe 21.94 dBm 524 dn
!
i it "

Date: 27.0CT 2018 21:17.48

Date: 27.0CT.2018 21:27:1

2

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : 2AFZZ-RMSC3GG

Page Number 1 A139 of A269
Report Issued Date : Nov. 28, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG801822B

LTE Band 2/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 27.0CT 2018 21:16:38

spectrum x| spectrum 7
Ref Level 23.30 dbm  Offset 5.30 dB Mode Auto Sweep RefLevel 23.30 dem  Offset 5.30 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 abimit dheck m | SPURIRACHBEKABS_ AT
Line _$PURIOUS INE_ABS PABS ﬂ Line _$PURIOUS_LINE_ABS, PASS Jﬁ‘
10 dem T \ 10 dém T \
0 dém ! T 0 dém ‘
/| [l
-10 dBm o -10 dem T
| SPURIOUS_LINE_ABS_ ( Hl ﬂ H \
-20 dem ‘ (A f \ 20 dém ( :
IL \ -l =r=e I ! |
™| -] J “1“ H J 1 _ioldem ”r d '\ M’%
\ ,,-"""’“"M 7 Tt an, J l I f \ " Jﬂ } l e ] “""’-ws.w
. ab oV ] il n 1l s Y o
i 0 4em
= vl e | ek v e N A R
-50 dem
0 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz | (|['Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184178 GHz -31,46 dem -18.46 d& 1.900 GRz 1.910 Ghz 100.000 kHz 1.00042 GHz 19.06 dBm -10.04 dB
1.843 GHo 1.850 GHz 100.000 kiiz 1.85000 GHz -31.44 dam -18.44d8 1.010 GHz 1.911 GHz 100.000 kHz 1.91000 GHz -31.27 dem -18.27 de
1.850 GHz 1.860 GHz 100,000 kHz 1,85059 GHz 20.00 dBm -10.00 d& 1011 CHz 820 ons 1,000 Mz 191108 chs ~33.46 cbm 3046 db
e ——
i ] L il ]

Date: 27 OCT 2018 21:26:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.0CT 2018 21:18:53

] um mv:
Ref Level 23.30 dbm  Offset 5.30 dB Mode Auto Sweep Ref Level 23,30 dém  Offset 5.30 d Mode Auto Swasp
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek m SPURIIECHBERABS_ VT
Line _$PURIOUS INE_ABS PABS SPURIOUS _LINE_ABS PASES
10 dBm
od o e A B PN A m PPN ol P A A i P
dBm p
/ " |
-10 dem | -10 dBm 1
| SPURIOUS_LINE_ABS_ { \ l
-20 dem + -30 dBm
e |] I G A
,.pr-*‘w"“‘ L,,/ M‘»
.~ -40 dBm e
-50 dBm M\‘“‘m
-60 dBm
70 dem 70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz ||| Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow |  Range Up RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84877 GHz -26.26 dBm -13.26 d& 1.900 GRz 1.910 Ghz 100.000 kHz 1.00295 GHz 3.70 dBm -26.30 dB
1.849 GHz 1.850 GHz 100,000 kHz 1.84999 GHz -31.94 dém -18.94 8 1,910 GHz 1.911 GHz 100,000 kHz 191001 GHz -30.58 dBm -17.56 dB
1.850 GHz 1.860 GHz 100,000 kHz 185241 GHz 3.79 dBm -26.21 dB 1011 CHz 1950 GH2 1,000 Miz 181101 cHe 23.65 dBm 1068 db
e
I J1 £

Date: 27.0CT.2018 21:28:20

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : 2AFZZ-RMSC3GG

Page Number : A140 of A269
Report Issued Date : Nov. 28, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG801822B

LTE Band 2 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 27.0CT 2018 21:31:56

spectrum x| spectrum 7
Ref Level 23.30 dbm  Offset 5.30 dB Mode Auto Sweep RefLevel 23.30 dem  Offset 5.30 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbialfheck DARS X | SPURIRACHBEKABS_ AT
Line _$PURIOUS INE_ABS PA |‘|H Line _$PURIOUS_LINE_ABS, PASS ”
10 dBm } I 10 dBm ‘ l
o dom | l\ . I
-10 dBm ! -10 dem i
- - i I
| SPURIOUS_LINE ABS_ / \. i ; \
-20 dem 1 2o 1
[ h J [ ‘
-30 dem le f ! -3 tiBm l ff
-40 dBrm "M.., | -4 dBm ‘W
L v, 7 il ] S ™
-50 dem = - 1 (Il 5o a
g I ! 1 o T
\f“\ﬂ‘v*vj \’\AW.WMV-.N\,vM el N J T PP LY b
-60 dem -60 dBm
70 dem 70 dBm
Start 1,84 GHz 3003 pts Stop 1.865 GHz |||['Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184896 GHz -32,60 dem -19.60 d& 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00015 GHz 20.52 dbm -0.48 d&
1.843 GHo 1.850 GHz 150.000 k2 1.84893 GHz -26.17 dam -13.17 d8 1.010 GHz 1.911 GHz 150.000 kHz 1.91001 GHz -27.28 dBm -14.26 d8
1.850 GHz 1.865 GHz 100,000 kHz 1.85085 GHz 21,62 dém -8.38 dB 1011 CHz 820 ons 1,000 Mz 191104 chs ~33.44 cbm 3044 dB
e ——
i ] L il ]

Date: 27 OCT 2018 21:41:2

2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 23,30 dém
SGL Count 100/100

Offset 5.30 dB Mode Auto Sweep

Date: 27.0CT 2018 21:34:10

@1 AvgPwr (@1 avgPwr
20 dbiplL ek m SPURIIECHBERABS_ VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
od T e L e Yt mak s LT P P i e MmN
J N \
-10 dam -1 dem
| SPURIOUS_LINE_ABS_ f I \
20 dBm ! -2p dem
Tt
-30 dem R e )J \" “30 dem [——
™ - e

-40 dBm -40 dBm M\"‘\
50 dBm 50 dBm
50 dBm 60 dBm
70 dem 70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||[['Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -25.2% dem -12.29 d8 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00076 GHz 3.00 dBm -26.91 dB

1.849 GHz 1.850 GHz 150,000 khz 1.84957 GHz -30.27 dém -17.27 8 1.910 GHz 1.911 GHz 150,000 kHz 191001 GHz -28.04 dBm -15.04 dB

1,850 GHz 1,865 GHz 100,000 kHz 185624 GHz 3,72 dém -26.27 dB 1011 CHz 1950 GH2 1.00D Mz 181102 cHe 23.08 dBm 1008 db,

.
I J1 i

Date: 27.0CT.2018 21:43.3

7

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : 2AFZZ-RMSC3GG

Page Number 1 Al41 of A269
Report Issued Date : Nov. 28, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG801822B

LTE Band 2/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 23,30 dém
SGL Count 100/100

offset 5.30 d& Mode Auto Sweep

Date: 27.0CT 2018 21:33:03

Date: 27 OCT 2018 21:42:30

@1 AvgPwr (@1 avgPwr
20 abimit dheck m | SPURIRACHBEKABS_ ks -
Line _$PURIOUS INE_ABS PABS F| Line _$PURIOUS_LINE_ABS, PASS ”
10 dem } ‘l 10 dem ‘ \
0 dém ) } 0 dem J K
10 dam S : -10 dBm -
| SPURIOUS_LINE_ABS_ [J il [‘ J L
20 dBm J ‘\ ‘ | 20 dBm ‘
-30 dBm |\ ,J \ -3mdem |P
40 dBm u . -44 Bm \ H
= = ‘ ] IL ‘ -
M"%\w [ ot
50 dBm A, /f N J I'\,MJIIL i sp gem T : A
e Mgt VA=A frri ] \JUVV"\/ (Ve bt
40 dem k50 derm
70 dBm -70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz |||['Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
| —Range Love Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84899 GHz -33.37 dém -20.37 d8 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00015 GHz 19.46 dBm -10.54 dB
1.845 Ghz 1.850 GHz 150,000 khz 1.84355 Gz -28.37 dBm -15.37 8 1.910 GHz 1.911 GHz 150,000 kHz 191001 GHz -27.57 dBm -14.57 dB
1,850 GHz 1,865 GHz 100,000 kHz 185085 GHz 20.17 dém -9.83 dB 1.011 CHz 1950 GH2 1.00D Mz 161107 GHz 3443 dBm T21.43 0B
e ——
]—' ] LN il ™)

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.0CT 2018 21:35:18

S um mVJ
Ref Level 23.30 dbm  Offset 5.30 dB Mode Auto Sweep Ref Level 23,30 dém  Offset 5.30 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek o SPURIIECHBERABS_ VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dém
0 dBm . " S . 0 deeh B ettt ool e
| \
-10 dam -10 dem
| SPURIOUS_LINE_ABS_ \
20 dBm 20 dem l
N | —
— " |0 dem i P
|
40 dBm w"”\_
-50 dem
-50 dem
70 derm 70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||[['Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184766 GHz -27.81 dém -14.61 d& 1.895 Ghz 1.910 Ghz 100.000 kHz 1.80802 GHz 2.19 dBm -27.81 dB
1.843 GHo 1.850 GHz 150.000 k2 1.84893 GHz -32.45 dam -19.45 d8 1.010 GHz 1.911 GHz 150.000 kHz 1.91000 GHz -30.99 dBm -17.99 de
1.850 GHz 1.865 GHz 100,000 kHz 1.86027 GHz 2.12 dBm -27.88 dB 1011 CHz 820 ons 1,000 Mz 191104 chs 2556 chm 1566 b
.
i J1 £

Date: 27.0CT.2018 21.44.44

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : 2AFZZ-RMSC3GG

Page Number 1 Al42 of A269
Report Issued Date : Nov. 28, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG801822B

LTE Band 2 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 27.0CT 2018 21:48:20

spectrum x| spectrum 7
Ref Level 23.30 dbm  Offset 5.30 dB Mode Auto Sweep RefLevel 23.30 dem  Offset 5.30 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 abimit dheck | SPURIRACHBEKABS_ AT ;
Line _$PURIOUS INE_ABS Line _$PURIOUS_LINE_ABS, PASS ”
10 dem 10 dem / l
0 dBém 0 dem I
il
-10 dBm -10 dBm: i
| SPURIOUS_LINE_ABS_ J ] L\
-20 dem ’I 20 tBm H | l
-30 dBm n ‘l -30 gBm 7 e
/Pj ‘ j \ _af) dom H - LL_ k\
- L] 1 /) \ - N m
me T H \N F0 UBRT\ ﬂ\, / 1 -
| R W YU N e’ | S P Y AN PSP J S N
60 dBm
70 dBm 70 dBm
Start 1,84 GHz 3003 pts Stop 1.87 GHz | (|'Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184900 GHz -33.39 dém -20.39 d& 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00891 GHz 21.29 dBm -5.71 d&
1.843 GHo 1.850 GHz 200.000 kHz 1.85000 GHz -26.16 dam -16.16 do 1.010 GHz 1.911 GHz 200.000 kHz 1.91004 GHz -26.31 dBm -15.31 de
1,850 GHz 1,870 GHz 100,000 kHz 185111 GHz 21.45 dem -8.55 dB 1011 CHz 1950 GH2 1,000 Mz 191108 chs ~33.33 cbm 3033 b
e ——
i ] L il ]

Date: 27 OCT 2018 21:57:47

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.0CT 2018 21:50:35

] um mv:
Ref Level 23.30 dbm  Offset 5.30 dB Mode Auto Sweep Ref Level 23,30 dém  Offset 5.30 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek — SPURIIECHBERABS_ VT
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dem: T 10 dBém
0 dém |, = A ) \ 0 dpir 5 2N b e = ) }\
-10 dam -10 dem
| SPURIOUS_LINE_ABS_ ‘ 1 \
-20 dBm - i -23 dBm {
| mriomamsec J A it |
-30d e \ 40 dBm o A
-7 "l N’\---...‘\
-40 dam -40 dem \\
50 dBm 50 dBm
50 dBm 60 dBm
70 dem 70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz ||| Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184895 GHz -25.60 dem -12.60 d& 1.890 Ghz 1.910 Ghz 100.000 kHz 1.80628 GHz 2.07 dem -27.93 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84999 GHz -30.25 dBm -17.25 8 1.910 GHz 1.911 GHz 200.000 kHz 191009 GHz -28.30 dBm -15.30 dB
1,850 GHz 1,870 GHz 100,000 kHz 185054 GHz 2,16 dem -27.84 dB 1.011 CHz 1950 GH2 1,000 Miz L a1112 cHe Z23.67 dBm 087 db
.
I J1 £

Date: 27.0CT.2018 22.00.01

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : 2AFZZ-RMSC3GG

Page Number 1 Al43 of A269
Report Issued Date : Nov. 28, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG801822B

LTE Band 2/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 23,30 dém
SGL Count 100/100

offset 5.30 d& Mode Auto Sweep

Date: 27.0CT 2018 21:45:28

@1 AvgPwr (@1 avgPwr
20 abimit dheck — | SPURIRACHBEKABS_ maks
Line _$PURIOUS INE_ABS ‘ ﬂPA 55 Line _$PURIOUS_LINE_ABS, PASS ﬂ
10 dem - J 10 dém ’ \
0 dém r \ 0 dem M
-10 dBm ! T -10 dem Al
| SPURIOUS_LINE_ABS_ f \ “ ;( \
-20 d8m f* ' f [ \ 20 dBm
-30 dBm ]l | |’ ’ -30 dim ﬁ | !
-40 dBm Wl \ — 401 tBm H f ‘~ e
= T 7 e |
T — _‘,f \”‘\.\,\«.\ le f fl'LF"u'[ Jf HIL ) don 1 | ey ‘
{ ! L AT e
RASW J L\"w-. et i o e -—'\Jm..u«.ﬂv"‘v‘h\f“f“ L "“"‘/L'V“’“"'AM\

-60 dam k<50 dem:
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz | (|'Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1,84897 GHz -34.61 dém -21.61d8 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00889 GHz 19.77 dBm -10.23 dB

1.845 Ghz 1.850 GHz 200,000 kHz 1.84358 GHz -30.68 dém -17.68 8 1.910 GHz 1.911 GHz 200.000 kHz 191004 GHz -31.37 dBm -18.37 dB

1,850 GHz 1,870 GHz 100,000 kHz 185100 GHz 20.11 dém -9.89 d& 1.011 CHz 1.690 GH2 1,000 Miz 161108 GHz 34 00 dBm 21908

e ——
]—' ] LN il ™)

Date: 27 OCT 2018 21:58:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.0CT 2018 21:51:42

] um mv:
Ref Level 23.30 dbm  Offset 5.30 dB Mode Auto Sweep Ref Level 23,30 dém  Offset 5.30 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek — SPURIIECHBERABS_ VT
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dem: T 10 dBém
0 dBm T A T 0 diemz " w,-m».»-]
-10 dBm | 1‘ -143“3”
| SPURIOUS_LINE_ABS_ J 1 \
20 dBm J i 20 dem I
\
30 dem 40 dem ; s
ol v e
-40 dam 40 dBm M—.\
50 dBm 50 dBm
50 dBm 60 dBm
70 dem 70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz ||| Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184870 GHz -28.64 dBm -15.64 dB 1.890 Ghz 1.910 Ghz 100.000 kHz 1.80870 GHz 1.01 dbm -28.99 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.85000 GHz -33.25 dBm -20.25 8 1.910 GHz 1.911 GHz 200.000 kHz 191001 GHz -31.50 dBm -18.50 dB
1,850 GHz 1,870 GHz 100,000 kHz 186122 GHz 0.97 deém -29.03 dB 1011 CHz 1950 GH2 1,000 Mz 81105 cHe 26 56 chm 1559 db
.
I J1 £

Date: 27.0CT.2018 22.01.08

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : 2AFZZ-RMSC3GG

Page Number

1 A144 of A269

Report Issued Date : Nov. 28, 2018

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG801822B

LTE Band 2/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 27.0CT 2018 23:18:27

] o
spectrum x| spectrum 7
Ref Level 23.30 dBm  Offset 5.30 dB Mode Auto Sweep Ref Level 23.30 dém  Offset 5.30 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
v d.,.i... Fhock m | SPURIRAECHBEK RS AT
Line _$PURIOUS INE_ABS PABS ﬂ Line 'I—'Ilrrl\‘\] IS_LINE_ABS PASS
10 dem ] \ 10 dem / \
0 dem \ 0 dém ; T
|
-10 dBm -10 dBm
| SPURIOUS_LINE_ABS_ \ ﬂ /
20 dBm r = { : -20 defn-—
-30 dBm ',"' | \ 30 da{n— t :
. \ TN
-0 ¢ e L) H IR, A~ s,
M T v m TR
S [V - VY et
-50 dBm o pr— -50 dBm o s ——
-60 dem -60 dBm
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84800 GHz -24.54 dém -11.54 dé 1,908 GHz 1.910 GHz 100.000 kHz 1,90072 GHz 19,37 dBm -10.63 dB
1.845 Ghz 1.850 GHz 20.000 kiz 1.84995 GHz -21.33 dém -8.33d8 1.910 GHz 1.911 GHz 20,000 kHz 191000 GHz -20.45 dBm -7.45 dB
1,850 GHz 1,852 GHz 100,000 kHz 185023 GHz 19.51 dBm -10.49 dB 1.011 CHz 1950 GH2 1.00D MHz 161101 GHz 54 57 dBm 1157 d
e ——
i ] L il ]
Dete: 27.0CT.2018 Z3:15:19 Date: 27.0CT 2018 231734
Lowest Band Edge / Full RB Highest Band Edge / Full RB
S um mv:
Ref Level 23.30 dBm  Offset 5.30 dB Mode Auto Sweep Ref Level 23.30 dBm  Offset 5.30 dB Mode Auto Sweep
SGL Count 100/100 rSGL Count 100,100
@1 AvgPwr @1 AvgPwr
oc obloelt Bk m SPURIIECHBERABS_ VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem [‘ . 10 UBY‘ -\
0 dem [ \ 0 dem \
-10 dam t -10 dgm :
| SPURIOUS_LINE_ABS_ j | \
20 dBm l v 20 gom \
_ \ Clo
30 dBm M»r““" ol dem .\\ < .
-40 dBm MM cntt” / -40 dBm "\\ i
[,
K pectt] ; |
50 dam T —— 50 dem S
50 dBm 60 dBm
70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184896 GHz -28.18 dém -15.18 dé 1,908 GHz 1.910 GHz 100.000 kHz 1,90894 GHz 11.42 dBm -18.56 dB
1.845 Ghz 1.850 GHz 20.000 kiz 1.85000 GHz -27.57 dém “14.57.d8 1.910 GHz 1.911 GHz 20,000 kHz 191000 GHz -27.18 dBm -14.18 dB
1,850 GHz 1,852 GHz 100,000 kHz 185037 GHz 11.57 dBm -18.43 dB 1.011 CHz 1950 GH2 1.00D MHz 161101 GHz 56,16 dBm 1316 dB
.
i i )

Date: 27.0CT.2018 23.18:41

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : 2AFZZ-RMSC3GG

Page Number : Al45 of A269
Report Issued Date : Nov. 28, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG801822B

LTE Band 2 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 27.0CT 2018 23:15:49

Date: 27 OCT 2018 232311

o
spectrum x| spectrum 7
Ref Level 23.30 dbm  Offset 5.30 dB Mode Auto Sweep RefLevel 23.30 dem  Offset 5.30 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbialfheck o | SPUBIAECHEK RS T
Line _$PURIOUS INE_ABS PABS [\ Line SPURIOUS, ﬁ\\l— ABS PASS
10 dem + 10 dem 1
f \
dem I 0 dBm |
’ W] T
-10 dBm \ -10 dBm
| SPURIOUS_LINE ABS_ l \ (’1' N (H
-20 dem | [ 20 dem—rf
(A IR
1 »,
-30 dem - | I 30 dBm 4
S e L ) \ ’ I \ Ij \ —
-40 dem i ot 4o em—— "
b 7 A »
2 - J g J,L
-50 dem -50 dem
IR e e
-60 dem -60 dBm
70 dem 70 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||| start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 184794 GHz -27.97 dém -14.97 d& 1.007 Ghz 1.910 Ghz 100.000 kHz 1.00073 GHz 19.07 dem -10.93 d&
1.849 GHa 1.850 Ghz 30.000 kHz 1.65000 GH2 -18.57 dém -5.57 dB 1,910 GHz 1.911 GHz 30.000 kHz 1.91000 GHz -18.52 dbm -5.52 db
1.850 GHz 1.853 GHz 100,000 kHz 1.85025 GHz 19.48 dBm -10.52 dB 1811 aHe 920 Gre 000 M 91195 e ~36-30 dam e a0 dn
S
i ] L il ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.0CT 2018 23:20:56

Date: 27.0CT.2018 23:22:03

] um mv:
Ref Level 23.30 dbm  Offset 5.30 dB Mode Auto Sweep Ref Level 23,30 dém  Offset 5.30 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiplL ek m SPURIIECHBERABS_ AT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
FWfWW e sl
0 dem / | dem ‘
10 dom . 10 dem ‘|
| SPURIOUS_LINE_ABS_ ] |
20 dBm 1 20 dBm l
r‘!\r«
-30 dBm Wu—-’”m # -30 dem k._\ Hom -
-40 dm M o -40 dBm - M
50 dBm SNTL 50 dBm ey
JO PR, AR W"Wqﬁm'&d%nﬂlrmw“
50 dBm 60 dBm
70 dem 70 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Range Up RBW | Freguency | _PowerAbs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 184886 GHz -25.48 dem -12.43 d8 1.007 Ghz 1.910 Ghz 100.000 kHz 1.00829 GHz 7.77 dbm -22.23 dB
1.849 GHz 1.850 GHz 30.000 kiz 1.85000 GHz -29.00 dBm -16.00 & 1.910 GHz 1.911 GHz 30,000 kHz 191000 GHz -28.31 dBm -15.31 dB
1,850 GHz 1,853 GHz 100,000 kHz 185180 GHz 7,76 dem -22.24 dB 1011 CHz 1950 GH2 1,000 Mz 41120 cHe 21.72 dBm 572°db
.
I J1 £

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX: 86-512-57900958

FCC ID : 2AFZZ-RMSC3GG

Page Number

1 A146 of A269

Report Issued Date : Nov. 28, 2018

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0






